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Jf 1z . General information

ZILEAL

4% # Name

AME T RE AR ARAE
Suzhou Preta Intelligence and Technology Co., Ltd

Applicant

H# 4k Address

L7 AN 7 Bl i A 4 4 7 A 555
No.55 Shangxiang Road, Huagiao Corporation Head Quarter Centre,

Kunshan City, Suzhou City.

4% # Name

ANEFRERERRARAE
Suzhou Preta Intelligence and Technology Co., Ltd

il £ 4L

H#4t Address

I8 AN 7 Bl T 4B 4 4 7 A% 555
No.55 Shangxiang Road, Huaqiao Corporation Head Quarter Centre,

Kunshan City, Suzhou City.

Manufacturer

i
Phone number

i Ad

0512-36684019 Email address

info@pretapower.com

M3k Website | /
%% Name FINR# 1+ ELIBRAGARAF
MRERE d Shenzhen Tiansu Calibration and Testing Co., Ltd.
l{)est'"g FEERYTEARRBEAE 2 5
aboratory #.4k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
& 2 BRREEEM Hais XP-P5.12
Sample name | LiFePO4 Battery Sample model i
£l BE Teit R o p
Classification | Li-ion Battery Trade mark
HEE o B R K AR
Ratings 102 VIBIAE. 32N Shape of sample | Approximate Cuboid
3 A BRAEE CREMFEFM) (FT7HRHBEIT1) 383 F
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
A% B MR B #
Date of issue 2023.07.21 Test date

&

Tested by /bm@vf Reviewed by

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China

Web: www.tiansu.org E-mail: tsjc@tiansu.org

F %

Ep1h43 Ak

Tel: 0755-89457984
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# % 9H R %X Sample description
B e
Cell Battery
i 11165260-050Ah XP-P5.12
Model
ﬁﬁ: e 3.2V 102.4V
Nominal voltage
BEZE
Rated capacity 50Ah 50Ah
76 PR WL
Limited charge voltage 3.65V 115.2v
AR E
Cut-off voltage 2.5V 91.2V
PR TR
Standard charge current 25A 25A
b 3 R
Standard discharge current 25A 40A
RAFERERR o s
Max continuous charge current
WAFEREER 50A ok
Max continuous discharge current
Di i 273.417163.83"12.23(mm) 530.00*415.00*192.00(mm)
imension
S
Weight 1.042kg 41.348kg
BN
Cell numbers 32PCS, (328 1P)

b/ VB2 Bl

Test conclusion:

HIEEFEENZARAGNEZRLOESR, KERKGE (RBRFFREFM) (F7REIT 1) 383 WiThH, MKLER
HemEEXEX.

The Zhe jiang Xupu Energy Technology Co.,Ltd submitted samples are tested according to UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the
standard.

BT A
Revision note :
N/A

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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Mli£ #E 3 Test summary
-4 ] X5 E Sample No. it
Clause Test item Haks Conclusion
i it
T4 #% & ##] Altitude simulation ooty
Pass
& o
T2 i f£ %3 Thermal test s
Pass
& o
T3 # # Vibration BO1#-B04# Ry
Pass
T4 7 & Shock s
Pass
= o i it
T5 4% 4 ¥ External short circuit
Pass
i i
T6 # & /% J£ Impact/Crush CO1#-C10#
Pass
R
T7 i{ & 7 #. Overcharge - T\f/*i]
; ; i if
T8 % %l # % Forced Discharge C11#-C30#
Pass
i85 Notes:
AR AN IERERAMTE L TER A EHE
RotR-Bee Batteries at first cycle in fully charged states
A2 RFHBAMER A R REHERE
i Batteries after 25 cycles ending in fully charged states
R W = R = T
CO1#-CO5# HE—A %ﬁk%ﬁlﬁﬂlasoy’iw&’i%e?%‘é‘]%r& .
Cells at first cycle at 50% of the design rated capacity
# 26 AR E S0%E T B Z ER AM B
#-C1
SR Cells after 25 cycle at 50% of the design rated capacity
AF— AN TAHEAMETAHERAHEH
i Cells at first cycle in fully discharged states
AN EREAME R AR EREHEK
i Cells after 25 cycles ending in fully discharged states

ARFAARPREBZERREALET M AARPRENEBAAREFHEAKEL BB TFERTI KB
If the battery or single cell battery is not equipped with overcharge protection device and can only be used in another
battery pack or equipment with overcharge protection device as required, T7 test is not required;

AR ARARRRAARPRESIREATH AL A RPXENCAESIRE .
Note: This battery is not equipped with an overcharge protection device and is designed to be used only in battery packs
or devices with an overcharge protection device.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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# & B i Photos

Photo 1 # %l IEF& Front view of battery

Photo 2 #:# % % & Back view of battery

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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#7445 Label close-up
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# & B8 i Photos

Photo 3 i iF & Front view of Cell

Photo 4 = i @ Back view of Cell
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X HF Test procedure

BF
N R A BRI TR T1 ET5. KB T6 f0 T8 MEAARB AN EARBHA.

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

RERAEBTRITH:
FEHE= (Mi—M2) /M1X100%
AFMERKBRIHAE, MoRERARENFRE. WREMATELTAAFIHME, BRY “TREHRKX”
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M{—Mz) /M;X100%
Where M; is the mass before the test and M: is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

BAREMERE M REHRARE
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g=M=75¢g 0.2%
M>75g 0.1%

TA: WEBHL: Altitude simulation

R BB EANEENETHRT 11.6 THFFFEE (20£5) CTHFRESL 6 /M,

WREHRF. THR. THRE. THRAPELRK, FEENM KR AR MAERRENFEBETPNTFREHTE
—iRBW R 90% BAFTEMANFLX—EX, AXBEANERTEATZARERAN KRR O EBA.,

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature

(20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: EEMR: Thermal test

REEAMFEMENAERBREESFT (222 CHEGTHERES 6 I, BERERREEETA0L2CHEGTH
RED 6/h, AMRRREEZEHRAREFERY 30 48, KEFEHHT, XTR10K, BEFHRAKEER
FE A ERFEE (20£5) CTHK 24 hit. M T ARG, BETHORRBRERNHEEIEA 12 Mo,

WRAEEE. RHR. THE. TRARTRX, #EEMNABREREREERKREATRESERNTHEHTR
—REWEESH 0% BAMBHANFLX—ER, AXBENERTEATRARABEREH KRR BT EHE.,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WiXEHF Test procedure

T.3: 4R3h: Vibration

BafEHEARETRANTE, EREEETRHRERCARTHMURTHREAFRIRS. RILZEZEN, MBHR
FHENT7 HEE 200 %%, AEE7HE, BEA15408. I—RADZBIAN A ZHEINR AR R AN E—F O E
EHT12K, BEARNI I, RP— PRI FEOLASRTEL.

AL, YEREFTR 2 TRy apd (Blf/ A dawd), 12 FTERREANEHA (K2 S
) KA BT AE

et R N7 HETSE, RF1nHRAMEE, LHARLET 18 ﬁ# REHRBRFEOLSBEX(R
w5 1.6 £X), #ﬁ@%iﬁﬁ?dﬁkﬁuﬁfi SE] 8 gn(FARL A 50 #%%) . ¥R AW ERFE 8 gn I E 5 R4 /wF| 200
o

MAREHME: NTHEFE, RE1gnAIRAMEE, BHAFXLE 18 HEL. AEHRERFE0SEX(ERE
1.6 EX), HAMBAREFRANERLXEF 2 gn (ARAHH25#%) . HRAMBEERIFE2 gn LEHE4/m 2| 200 #
#%.

WRRABRTRRARELSR. THR. THE. RHAPTEX, FEEMRERREREBEF A ETLRALE
HRBRETHMNGNTFEEERNTEHTE— KB EEN 0%, BHFMEMHENFLEATER. AXBENERTEAR
TrRAMEREHRBEBFTEREA.

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T4: ##: Shock

REepFepdALEXRREEREN L, XIRXBFENMALEREAALTXD.

EANABMAZ X RAMEE 150 gn Pkt #F4Ent] 6 EPMFERRFE. 7, ARBRBAZZTRAMEE 50 gn
Pl et E 11 EPHEEZRAE.

ENBMAZEINERR T EHARANMEERATERENRE. M BUENFKTHERF 6 EP, AREBANK
g E 1M1 EY. WTAXATIHEAENRERERAMEE.

EANBARBRAAEANEHEENBRRBVALRK AU ERFTOEZ R4 &, BREEARTAER =R+ &,
REZZ 18 k&,

WRAEHR. THR. TRE. TRAFTRK, #EENMNREARBAEAERBRENFREET DT RHERTRE—
RELH B ER 90%, BEHPEHANFLX—ER, ARABENERTEATRAAERAN KRBT EHE,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = [(22=) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration (g,) = (ﬁ’mﬂ) 11 ms

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: #4E8: External short circuit

MTRAEMREE, Ehin—BROENEE, EASZINENRERBGINRERE (5714) C, TR
KERETEMRBHAHA/NRIT, YTRAAFERELEMOFERIER, DEERTIRFE, WAV EHF/NEE
MAHEBHELESD 6 A8f, ARG/ EEENRERBLED 12 Iot. A5, BHREHEALEE (57£4) C
M TEZ RSN T 0.1 BBS %514,

K—EEF N AESRMRBERASTREEET (5714) CEEAEZE) 1 /8, REARSAHENFER THTEEMEEE
RETHAENRTRABH 42 —HRFRTIHE. ERFRENBHEELESHLSTHRHEEE.

WwRSTEREAFAEL170C, #EERBRAEPRIKBREO6NHALTHE, THA, LK, B apENFLK
THER,

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: # /¥ & Impact / Crush

WEHEGERTEEAT /T 18.0 £ X8 E £ & #) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

REEAMRTHEARETEARNRT L. —RIGEFEREMAERF T, HEHLZ16.8 EX10.1 EX,
KEEL6EX, KBARKFHRT, RoFHFzk¥F, #3291 FTRL0.1 THRAHFEN61L2.5 EXHA B EFRNE

AL, EA-—PLFEA RS, MERTFEEARANSZIREKTE SR, EIRIKTER T SEE
O} 2% 7210

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX )F Test procedure

BEAFXEEATEO EET.

BEXE SR, Y BESTFEREFIHEARERFPCONER16.8 EXA L0 1 EXT HRAEMNIREE. 51K
BREZ—REF.

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

WEERTEEN., %, Fh/4od b iE/T18.0 EXFE&F £#) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

HEMKTHEARERNTEZERE, FEABEZSHFMA, EF I ERALNEEANN 1.5 EX/P. FEHS
#17, HEHAUT=RFRZ—:

(a) #mmey A4 ELE 13 T4 H £0.78 T4 #;

Blim: A—NEEAC2EANRETRSA, LEAETHEHLXE 17 ki,

(b) mmgyEETHED 100 EHK; =

() B EMkE T EH 50%RLL L,

—BREZAEN, EETHR 100 ZERKE S, KEAXHVELLRTEE 50% BTRERESN.

BREVIREXEHUEAREN —TEE Ain/ETVBHENEFERTEE BEVEAENS)BELINTEEE.

EMNAHF AR THEAR R —AFERR. AFESEAE 6 /M or, RBEEAZW AT EGRRe BN TR
AT,

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

WRITEETET170C, F#EERBABPRRAELE6 N ATLHE. THRA, LK, BfdaAfFE KT

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: ¥ F#:Overcharge

REERLFAEFEFRNNRAFERLEANFE. KRR BELT:

(a) RIBEHAENALTEBETAT 18R, KBENRIBELREMEARALCBENRAER 22 AFEL FovEAE.

(b) FlEFHENNZEEEAT 18 Retf, RBHRPBEEARATEEEN 1.2 £,

IR AR E T#HAT. #TRBAVE 6 A A 24 /et

Arad o REIEPREARET ANEMK, TRK, HFESEXTEKXK.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WREF Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: #W#l¥w.:Forced discharge

B BN EFRFEETS RRIAREERERKBRETHEFL ENRARABRBRNEHTEB AR,

BELANMBREENEEATERBRERER, THGFEAEHRHEER. C N B BHETEF R E, FAE ()
METHEBEZZERUAMBREER (ZE).

Rtk ne ot BRIBFARBRET RALHRK, TEX, OFEGATEX.

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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Wi HIE:
38.34.1 | T1: HE#&A.: Altitude simulation P
; A7 Before test Al E After Test EERE Mo E -
Sfm%l? No. | #EREM | wmer |#&REM. | sz | Massloss | Residual OCV Tﬁi}iréeés%n
Mass Voltage Mass Voltage (%) (%)
B1# 41.348kg 111.39V 41.339%kg 111.21V 0.02 99.84 (0]
B2# 41.283kg 111.23V 41.273kg 110.98V 0.02 99.78 (0]
B3# 41.277kg 111.49V 41.275kg 110.97V 0.00 99.53 (0]
B4# 41.249kg 111.52V 41.242kg 110.99V 0.02 99.52 O

Eeerh i BRER “O” RRAZZAKLEER, THR, THRE, THR, TEX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.2 | T2: #ZEMA: Thermal test P
fili## Before test MifZ After Test RE#R % e E
%S ELEEM ESHEEM Mass loss Residual OCV i % R
Sample No. | ™ * 1| FREE wmE M | FEEE Test result
Mass Voltage Mass Voltage (%) (%)
B1# 41.339%g 111.21V 41.337kg 108.42V 0.00 97.49 (0]
B2# 41.273kg 110.98V 41.266kg 108.42V 0.02 97.69 (0]
B3# 41.275kg 110.97V 41.271kg 108.85V 0.01 98.09 (0]
B4# 41.242kg 110.99V 41.233kg 107.72V 0.02 97.05 (0]

REeeah . AKER “O” RRAZZHKT AR, THR, THEK, THA, TRX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.3 | T.3: #k#: Vibration P
B3R A kB
o RE# % Fl 4w E Wik £ 2
s# ,nlgg,z Before test After Test Mass loss | Residual OCV Test
ample O | HamEM | FREE | HSREM: | FBEE ®) %) result
Mass Voltage Mass Voltage
B1# 41.337kg 108.42V 41.332kg 107.94V 0.01 99.56 0
B2# 41.266kg 108.42V 41.265kg 107.80V 0.00 99.43 O
B3# 41.271kg 108.85V 41.267kg 108.10V 0.01 99.31 (@)
B4# 41.233kg 107.72V 41.233kg 107.69V 0.00 99.97 @)

HEfAb . MRER “O” RRAZZARXLER, THA, THE, THR, TR,
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org
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38.3.44 | T4: ##F: Shock P
AR ik -

Hams Before test After Test RERR R E B LR

E - Mass loss | Residual OCV Test
Mass Voltage Mass Voltage

B1# 41.332kg 107.94V 41.329kg 107.74V 0.01 99.81 (e}
B2# 41.265kg 107.80V 41.264kg 107.48V 0.00 99.70 (e}
B3# 41.267kg 108.10V 41.264kg 108.00V 0.01 99.91 (e}
B4# 41.233kg 107.69V 41.226kg 107.47V 0.02 99.80 (0]

Ee4w: HRER “O” REAZZHALER, THR, THREK, THR, TEX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.5 | T.5: /&4 External short circuit P
HaRRS HFaikaRkEEE Test result
Sample No. Max external temperature (°C) Wik 2 R
B1# 58.0 (0]
B2# 57.8 (0]
B3# 58.1 (0]
B4# 57.3 O

Efthz: ARER “O” REAZZHALEE, THR, TLK.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 | T6:# & Crush P
HEHRT HaRkERERE VR
Sample No. Max external temperature (°C) Test result
C1# 245 (0]
C2# 23.5 (0]
C3# 234 (o)
Ca# 232 (0]
C5# 243 O
Cé# 23.2 o
C7# 239 o)
Ccs# 23.8 O
Co# 23.8 O
C10# 246 o
Hpthg: MKER “O” REAZZMRALHEK, THR, TLX.
Supplements: Test result "O" decides that the test no disassembly, no fire.
38.3.4.7 | T7: ii% % #.:Overcharge | N/A
KRB PRER HRES AL R
Sample No. Test result Sample No. Test result
= N/A - N/A
o N/A - N/A

Rtz MIRER “O” REHAZZMATHEEK, TLXK,
Supplements : Test result "O" decides that the test no disassembly, no fire.
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38.3.4.8 | T8: &l #.:Forced discharge P
Hapge MR 2 R Ha%s MR R
Sample No. Test result Sample No. Test result

C11# (0] C21# O
C12# 0} C22# O
C13# (0] C23# O
C14# (0] C24# O
C15# o} C25#%# O
C16# (0] C26# O
C17# O C27# o]
C18# (0] C28# O
C19# (0] C29#%# (0]
C20# (0] C30# o}

Hpahw: MRER “O” ARHAZZRATLTHEK, TEX.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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o H
STATEMENTS

1. ARELRILETHE LK.
The test report is invalid without the official stamp of Tiansu.

2. BRELHEF, TMNARINKHATERIARBARA DS EREARE AT H L ZHF .
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AREAMEA. FHRARRMAZEL LK.
This report is invalid without the signature of the approver, reviewer, and tester.

4. Fha¥ib, £, EA. FA. ®K. AUEAEREEXERNREH LXK
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AREREGERFRA X,
The test report is valid for the tested samples only.

6. FRBERMEFEREFIRARE, AXRELNAALHRR,

Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. MERAREEARN, ETREREZHERTERARBRR LR E.
Objections to the test report must be submitted to Tiansu within 15 days.

— End of report —
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